
1

1

DEVELOPMENT OF MOBILE  DISSOLVED AIR FLOTATION
AND FILTRATION (DAFF) PACKAGE PLANTS

FOR EMERGENCY WATER SUPPLY OR POLLUTION CONTROL

Authored by

Lawrence K. Wang,  PhD
Mu-Hao Sung Wang, PhD

LENOX INSTITUTE OF WATER TECHNOLOGY
Latham, NY 12110,  USA

Lenox.Institute@yahoo.com

Wang, Lawrence K. and  Wang, Mu-Hao Sung  (2022). Development of mobile dissolved air
flotation  and  filtration (DAFF) package plants  for emergency water supply or pollution control .
In:  "Evolutionary Progress in Science, Technology, Engineering, Arts, and Mathematics
(STEAM)", Wang, Lawrence K. and Tsao, Hung-ping (editors).  Volume 4, Number 7D, July
2022; pp.50.  Lenox Institute Press, MA, USA. STEAM-VOL4-NUM7D-JULY2022. ISBN 978-
[...]
than 3300 persons. It is reported by American Water Works Association Research

Foundation [1]  that these small water supply systems comprise approximately 78 percent

of  the  number  of  water  supplies  in  this  country.  Most  small  water  systems  use  only

chlorination for water disinfection, thus are not considered to be adequate [2].

LIWT and KEC have developed two small package water treatment plants, (Sandfloats)

far  specific  applications  on  individual  homes  and  small  water  supply  systems.  This

research was aimed at evaluating the Sandfloat DAFF package plant which has extremely

low detention time, high treatment efficiency, and low costs thus becoming a potential

cost-effective solution to the common problems affecting the drinking water quality of a

rural single family home or a typical small community, and is within the technical

expertise of small system operations.

The Drinking Water Research Division of the U.S. Environmental Protection Agency

(USEPA) has funded, and is funding, several research projects in this study area of small

system technology. The current USEPA studies include: cost evaluation; arsenic removal

by reverse osmosis, ion exchange and activated alumina; uranium removal; reverse

osmosis evaluation; fluoride and selenium removal by activated alumina and ion

exchange; nitrate removal by ion exchange; barium and radium reduction by ion

exchange; disinfection alternatives; and turbidity removal by various filtration methods

(slow sand, direct, diatomaceous earth) Partial USEPA study was documented elsewhere

[3]  .  This  research  project,  completed  in  response  to  the  American  Water  Works



11

11

Association (AWWA) Research Foundation research project announcement (3/28/84)

"Small System Technology", does not duplicate the previous or on-going work conducted

by USEPA or others.

The first potable water DAFF plant (Sandfloat Type 22; 1.2 MGD capacity) has been

successfully serving 6000 people in Lenox, MA, USA, since 1982 [4-13, 24, 43, 57, 60].

Another Sandfloat DAFF plant with 2 MGD has been serving the Town of Lee, MA,

USA  since  1998.[66].     There  are  many  other  Sandfloat  DAFF  plants  serving  small

communities and industries for domestic and industrial water supply around the world.

[24, 60, 70]

This publication introduces two scaled-down potable flotation plants for small

communities. Both consist of flocculation, dissolved air flotation, sand filtration, and post

chlorination. The first DAFF plant (Sandfloat Type 8) incorporates all unit processes into

one single unit, and has a design capacity of 144,000 gpd. The second Sandfloat DAFF

system has individual unit process components, and has a design capacity of 14,400 gpd.

Their feasibilities of treating reservoir water and acid rain contaminated lake water are

demonstrated.



12

12

2.   DEVELOPMENT OF HIGH-RATE DISSOLVED AIR FLOTATION AND

FILTRATION (DAFF) MOBILE PACKAGE PLANT (SANDFLOAT TYPE 8;

0.144 MGD)

The Krofta Sandfloat Type 8 consists of flocculation, dissolved air flotation and sand

filtration processes, and is commercially available from Krofta Engineering Corporation

or its associated companies around the world. It was scaled-down by the engineering firm

specifically for small communities, or organizations.

The scaled-down Sandfloat Type 8 has a design capacity of 100 gpm, or 144,000 gallons

per day. Assuming the water consumption rate in rural areas is 100 gallons per capita per

day, one small Sandfloat Type 8 package plant can serve about 1,440 people.

The top view, side view and description of Sandfloat Type 8 are given in Figures 1A and

1B.    A mobile Sandfloat DAFF is a phycicochemical process system consisting of the

following  process  steps:  (a) Step 1: chemical coagulation/flocculation, shown in Figure

2A;  (b)  Step  2:   dissolved  air  flotation  clarification  shown  in  Figure  2A;  (c)  Step  3:

filtration and automatic backwash operations, shown in Figure 2B; and (d) Step 4: floated

sludge removal, shown in Figure 2B.

Figure 3A shows the  top view and side view of a mobile Sandfloat daff type 8 package

plant; while Figure 3B presents the  Sandfloat DAFF Type 8 equipment list and flow list

that corresponds to the same  Sandfloat equipment graphically illustrated in Figure 3A.



13

13

Figure 4 is a picture of mobile Sandfloat DAFF Type 8 package plant.  Figure 5 is photo

showing the same mobile Sandfloat DAFF Type 8 package plant is  on wheels.

 All Figures 1-5 together graphically demonstrate that this small innovative package plant

system  can  be  easily  mounted  on  a  trailer  to  increase  its  mobility  for  water  supply  to

more  than  one  small  community  or  for  its  possible  service  in  a  remote  camping  site,

construction site, battle field, etc.  It has been further experimentally demonstrated that

the Sandfloat Type 8 is feasible for significant removal of turbidity, color, trihalomethane

precursors (in terms of trihalomethane formation potential, UV absorbance, humic

substances etc.), coliform bacteria, from the raw water of the City of Rome, New York,

USA.   The operation of Sandfloat Type 8 package plant in Rome was monitored by the

New York State Department of Health (NYSDH) in November 1983 to March 1984.

Table 1 presents the summary of typical monthly performance data. [14-17]



14

14

Figure 1A.  Top View, Side View and Description of Krofta Sandfloat DAFF Type 8



15

15

Figure  1B.   Sandfloat  DAFF  Process  Equipment  Description  Numbers  in  Figure  1B

Corresponding to the Description Numbers in Figure 1A



16

16

Figure 2A. Sandfloat DAFF Physicochemical Process Descriptions for Step 1 (Chemical

Coagulation/Flocculation ) and Step 2 (Dissolved Air Flotation Clarification)

Figure 2B. Sandfloat DAFF Physicochemical Process Descriptions for Step 3 (Filtration

and Automatic Backwash Operations) and Step 4 (Floated Sludge Removal)



17

17

Figure 3A.  Top View and Side View of Mobile Sandfloat DAFF Type 8 Package Plant



18

18

Figure 3B.  Sandfloat DAFF Type 8 Equipment List and Flow List Corresponding to the

Same  Sandfloat Equipment Graphically Illustrated in Figure 3A



19

19

Figure 4.  A Picture of Mobile Sandfloat DAFF Type 8 Package Plant



20

20

Figure 5. Mobile Sandfloat DAFF Type 8 Package Plant on Wheels



21

21



22

22

3. DEVELOPMENT OF HIGH-RATE DISSOLVED AIR FLOTATION AND

FILTRATION (DAFF) MOBILE PACKAGE PLANT (SANDFLOAT TYPE 3;

0.0144 MGD)

LIWT and KEC together have also developed a miniature Sandfloat treatment system

consisting of the following individual treatment components: a mixing tank, a static

hydraulic flocculation tank, a dissolved air flotation tank (Supracell Type 3; Diameter = 3

ft.), and three sand filters.

The system has a design capacity of 10 gpm, or 14,400 gallons per day, or 0.0144 MGD.

This compact system can serve 144 people in a small housing development, or a town

house complex. It too can be mounted on a trailer to have maximum mobility. Under the

supervision of the City of Pittsfield and the Commonwealth of Massachusetts,

Department of Environmental Quality Engineering (DEQE) in Boston, MA, USA, raw

water from Ashley and Farnham Reservoirs in Berkshire County, Massachusetts, was

successfully treated by this miniature Sandfloat system in October-December 1983. Table

2  summarizes  the  performance  data.  [18-20].   It  is  clear  that  turbidity,  color,

trihalomethane formation potential, coliform bacteria, iron, manganese, lead and giardia

cyst-sized particles (in terms of microscopic particle count) were significantly removed

from the City of Pittsfield’s raw water supply. The process system easily met all the U.S.

Environmental Protection Agency and the Massachusetts Drinking Water Standards.



23

23

In July 1984, the miniature Sandfloat DAFF system was used to treat the acid-rain

contaminated South Pond water.  South Pond is located in northwestern Massachusetts,

USA, about 6 miles southeast of North Adams, Massachusetts and the same distance

south of the Vermont border. The pond lies at an elevation of 1980 feet in the Berkshire

Hills, and has an area of 18 acres. It is a shallow lake with an average depth of 10 feet

having very limited and low-growing aquatic vegetation along the bottom. Predominant

fish species include bullhead and panfish in low numbers. Surrounding the lake is a

mixed northern hardwood forest of hemlock, beech, and sugar maple trees, with a blend

of mountain laurel and blueberry bushes along the shoreline. During the summer months

the eastern 150 feet of shoreline is used as a campground beach for Savoy State Forest's

45 site area. South Pond has no cabins, cottages, or other facilities dumping wastewater

along it's shore, and the State of Massachusetts also prohibits fishermen and boaters from

using gas powered motors on the pond. However, the South Pond water has been

contaminated by acid rain. Table 3 presents the raw water quality and treatment results.

From the table, it can be seen that the raw water quality was poor in terms of extremely

low pH, high acidity, color, turbidity, sulfate and coliform bacteria. Since the raw water

sulfate content was high and its nitrate content was low, we can reasonably conclude that

the lake water was acidified by sulfur dioxide, not by nitrogen oxides. It is encouraging to

see (from Table 3) that flotation treatment (using sodium aluminate and lime) in the first

stage, the South Pond water is suitable for recreational purposes. After the second stage

filtration treatment, the filter effluent became potable and is suitable for domestic

consumption. The final effluent was neutral in pH, low in color, turbidity, acidity, nitrate

and sulfate, and zero in phosphate and coliforms.   The readers are referred to Shammas



24

24

and Wang [73, 74] for the  water quality criteria, theory, principles, design criteria,

design examples, and glossary terms concerning chemical feeding, mixing, flocculation,

dissolved air flotation, sand filtration, granular activated carbon (GAC) adsorption,

disinfection, corrosion control, etc. which are all related to the domestic and industrial

water  supply  using  DAFF.    In  a  DAFF  system,  either  sand  filtration  (or  multi-media

filtration), or GAC can be used.    For proper water treatment, disinfection and corrosion

control are required, but not discussed in this publication.



25

25



26

26



27

27

GLOSSARY

Dissolved air flotation (DAF):   One of dissolved gas flotation (DGF) processes when

air is used for generation of gas bubbles. A typical example is Krofta Engineering

Corporation’s Supracell clarifier; See dissolved gas flotation   (DGF).

Dissolved air flotation-filtration (DAFF):  A package plant which consists of both

dissolved air flotation and filtration.   A typical example is Krofta Engineering

Corporation’s Sandfloat clarifier.

Dissolved gas flotation   (DGF):     It is a process involving pressurization of gas at 25 to

95 psig  for  dissolving  gas   into  water,  and  subsequent  release  of  pressure  (to  one  atm)

under laminar flow hydraulic conditions for generating extremely fine gas bubbles (20-80

microns) which become attached to the impurities to be removed and rise to the water

surface together. The impurities or pollutants to be removed are on the water surface are

called float or scum which scooped off by sludge collection means.   The clarified water

is  discharged  from  the  flotation  clarifier’s  bottom.    The  gas  flow  rate  is  about  one

percent of influent liquid flow rate.  The attachment of gas bubbles to the impurities can

be a result of physical entrapment, electrochemical attraction, surface adsorption, and/or

gas stripping.  The specific gravity of the bubble-impurity agglomerate is less than one,

resulting in buoyancy or non-selective flotation (i.e. Save-All).



28

28

Krofta Engineering Corporation (KEC):  It  is  an  equipment  manufacturer  and

engineering design company in Lenox, Massachusetts, USA, working closely with the

Lenox Institute of Water Technology (LIWT) for develop, production, sales, installation

and operation of innovative water and wastewater treatment processes, monitoring

devices and analytical methods.

Lenox Institute of Water Technology (LIWT):  It  is  a  non-profit  college  in

Massachusetts, USA, with expertise in environmental STEAM (science, technology,

engineering, arts and mathematics) education, R&D, invention, process development,

monitoring system/methods development, patent application, licensing, fund raising,

engineering design and project management.  LIWT teams up with Krofta Engineering

Corporation (KEC), for technology transfer, equipment design,  and voluntary

humanitarian global service through free education, training,  and academic publications.

Sandfloat: It is the combination of a circular high-rate dissolved air flotation clarifier and

a circular automatic backwash granular filtration (DAFF) developed by the Lenox

Institute of Water Technology (LIWT), and manufactured by Krofta Engineering

Corporation (KEC) and its associated companies. The granular filtration can be sand

filtration and/or granular activated carbon (GAC) filtration.

Supracell: It is a circular high-rate dissolved air flotation (DAF) clarifier developed by

the Lenox Institute of Water Technology (LIWT), and manufactured by Krofta

Engineering Corporation (KEC) and its associated companies.



29

29

REFERENCE

1. AWWA, (1984). "Small system technology", American Water Works Association

Research Foundation, Denver, CO. USA, 7 p. March 28, 1984.

2. Stockbridge Town, (1983).  "Annual reports of the Town Officers of the Town of

Stockbridge, Massachusetts", 68 pages. December 31, 1983.

3. Morand, J. M. and Young, M. J.  (1983) "Performance characteristics of package

water treatment plants", U.S. Dept, of Commerce, National Technical Information

Service, Springfield, VA, USA. Technical Report No. PB83-161018, March 1983.

4. Krofta, M. and Wang, L. K.  (1981). "Potable water pretreatment for turbidity and

color removal by dissolved air flotation and filtration for the Town of Lenox,

Massachusetts", U.S. Dept, of Commerce, National Technical Information

Service, Springfield, VA., USA. Report No. PB82-182064, 48 p., Oct. 1981.

5. Krofta, M. and Wang, L. K. (1982) "Monitoring and control of Lenox Water

Treatment Plant, Lenox, Massachusetts", Lenox Institute of Water Technology,

Lenox, MA, USA.  Technical Report No. LIR/03-82/2, 17 p., March 1982.

6. Krofta, M. and Wang, L. K. (1982) "Innovation in the water treatment field and

systems appropriate and affordable for smaller communities", U.S. Dept, of



30

30

Commerce, National Technical Information Service, Springfield, VA, USA.

Report No. PB82-201476, 30 p. March 1982.

7. Krofta, M. and Wang, L. K. (1982) "First full-scale flotation plant in U.S.A, for

Potable Water Treatment", U.S. Dept, of Commerce, National Technical

Information Service, Springfield, VA, USA., Report No. PB82-220690, 67 p.,

March 1982.

8. Krofta, M. and Wang, L. K. (1982). "Startup and continuous operation of Lenox

Water Treatment Plant, Lenox, Massachusetts", Lenox Institute of Water

Technology., Technical Report No. LIR/06-82/4, 28 p., June 1982.

9. Krofta, M. and Wang, L. K. (1982). "Operational data of Lenox Water Treatment

Plant, Lenox, Massachusetts", Lenox Institute of Water Technology., Technical

Report No. LIR/07-82/2, 46 p., July 1982.

10. Krofta, M. and Wang, L. K. (1983). "Design, construction and operation of Lenox

Water Treatment Plant, U.S.A., Project Summary", U.S. Dept, -of Commerce,

National Technical Information Service, Springfield, VA, USA, Report PB83-

171264, 40 p., January 1983.

11. Krofta, M. and Wang, L. K. (1983). "Design, construction and operation of Lenox

Water Treatment Plant, U.S.A., Project Documentation", U.S. Dept, of